10.

11.

12.

HOWELL TOWNSHIP BOARD
REGULAR MEETING
3525 Byron Road
Howell, Ml 48855
February 12, 2024

6:30 pm
Call to Order
Roll Call: ( ) Mike Coddington ( ) Matthew Counts
( ) Sue Daus () Jeff Smith
( ) Jonathan Hohenstein ( ) Harold Melton
( ) Bob Wilson

Pledge of Allegiance
Call to the Board

Approval of the Minutes:
A. Regular Board Meeting January 8, 2024

Call to the Public

Unfinished Business:
A. Brewer Road Drainage — As requested by Bob Wilson

New Business:
A. 2022-2023 Township Audit and Financial Update
B. 2024 Road Improvement Discussion
C. Cemetery Maintenance Discussion
D. Rezoning Request from OS to NSC, parcel #s 4706-25-200-047,
4706-25-200-048
E. Walking Path Maintenance Proposal
[...]
20-30 new homes per year. The two developments on Oak Grove Road are now completed. The
2024 Notice of Assessment will be mailed out at the end of February. The bulk of February will
be processing Personal Property Statements and estimating those that fail to file.

OTHER: Attended monthly Waste Water Treatment Plant meeting. Prepared financial update for
period ending January 2024,




10-H

Howell Township Planning Commission
2023 Annual Report

Introduction

The Howell Township Planning Commission is the body responsible for providing planning and zoning
recommendations to the Township Board. The Michigan Planning Enabling Act requires that “A Planning
Commission shall make an annual written report to the legislative body concerning its operations and the
status of planning activities, including recommendations regarding actions by the legislative body related
to planning and development.”

The annual report of the Planning Commission increases information sharing between staff, boards,
commissions, and the governing body. The report details and allows for greater anticipation of upcoming
issues and priorities, providing for improved preparation and budgeting as necessary.

This report was prepared by the Howell Township Zoning Administrator.

Membership

Planning Commission ' Term Expiration
\Wayne Williams, Chair 12.31.2024
Robert Spaulding, Vice Chair 12.31.2023
ITim Boal, Secretary 12.31.2023
Matt Counts, Board Rep. 11.19.2024
Mike Newstead 12.31.2024
Denise Markham 12.31.2024
Paul Pominville 12.31.2023

Planning Commission Meetings

The Michigan Planning Enabling Act requires that a Planning Commission meet at least 4 times annually.
The Planning Commission met 11 times on the following dates, meeting the requirements of the MPEA.

January 24
March 28
April 25

May 23

June 27
August 22
September 26
October 24
November 14, special meeting
November 21
December 19



2023 Howell Township Planning Commission Annual Report

Master Plan Review

Master Plan is required to be reviewed every 5 years. This review was completed in March and approved
by the Planning Commission.

Zoning Ordinance Text Amendments

Amendment Topic and ZO location Adoption date

Parks & Indoor and Outdoor Recreation 16.18 & Table 16.1 March 28
Re-zoning request MFR to IFZ Denied May 23
Conditional re-zoning NSC to IFZ Approved September 26
Re-zoning request AR to SFR Withdrew
Re-zoning request OS to NSC approved December 19

Development Reviews

Date of action

Project type

Location

Description

Status

Dr.

storage.

M-59 and Ten additional rental units and a
Chestnut Woods Il | Tooley Road rental office. Approved April 25
with
conditions
CPK Investments 2212 Grand 67,472 sq. ft. addition for Approved with| April 25
Commerce Dr. |warehousing conditions
Pirate’s Cove 4293 Lambert  |Mini Storage with outside RV Approved with [June 27

conditions

A F Wood Products

3333 W. grand
River

32,068 sq. ft. warehouse addition.

Approved with
conditions

November 14

Schmucks Brewing

4944 Mason Rd.

Reoccupy an existing building for the
purpose of brewing and serving beer,

Approved with
conditions

November 21

Howell-Mason LLC

Special Use Permit for a gas station.

Denied

November 21




2023 Howell Township Planning Commission Annual Report

Michigan Storage [675 E. Highland |Retail sales of pre-built sheds Approved with |December 19
Barns Rd. conditions

Mason & Burkhart 14706-32-400-  [Single family & Multi-family Ongoing

LLC 013 development.




10-J

Howell Township
Wastewater Treatment Plant Meeting
Meeting: January 17, 2024 10 am

Attending: Greg Tatara, James Aulette, Brent Kilpela, Jonathan Hohenstein

Please see the attached report for details on the plant operation.

SCADA: Using the new SCADA system the crew noticed some strange conditions at the plant. In an
attempt to reduce the sludge blanket at the bottom of the clarifiers they increased the wasting. When
this failed to reduce the sludge blanket they took the clarifier off line, returned the contents to the head
of the plant, and cleaned the clarifier. Fortunately the clarifier seems to be in decent working order.
Unfortunately the sludge blanket caused a blockage in the line leading to the headworks building which
required the jetter to clean it out. The crew was able to get everything back in working order before the
winter storm moved in.

Grand River Manhole: One of the manholes along Grand River Avenue near Chase Bank is having a lot
of debris build up inside. James and the crew will be keeping an eye on this manhole to see if the issue
continues; discussion with the bank manager may be necessary.

Brush Clearing: Greg is looking into renting a machine to clear out the brush along water and sewer
lines in wooded areas. The rental fee would be charged to the wastewater plant on a per day basis to
clear the areas as needed for the sewer lines.

Biosolids — Land Application: The State is creating stricter standards for land application of the biosolids
from wastewater treatment plants, specifically in regards to PFAS levels. As the State starts to enforce
these new standards the Township will need to start planning and budgeting for an alternative disposal
method. The Township has been paying around $50,000 per year to have the biosolids applied to
farmer’s fields. GO purchased and installed a press, with a cost of approximately $2,000,000, along with
the annual expense of $500,000 to operate the press and to dispose of the biosolids at a landfill. There
are other options including drying the pressed solids to reduce the disposal cost or to take the additional
steps required to create a product that could be sold to the public (like Milorganite.) All of these options
add cost to the removal of biosolids, but as the State increases the standards additional steps will be
necessary to stay in compliance.

Respectfully submitted,

Jonathan Hohenstein



Howell Township Monthly
Wastewater Operations
Report

Pump Station 75 — Oak Grove Road

January 2024



Howell Township Plant Operations
Summary

Please find in this report details that describe the monthly operating characteristics and
the performance of the wastewater treatment plant, as well as any other noteworthy items
that occurred in December.

During the last month of operations, we treated 11.09 MG of wastewater with no permit
violations.

All preventative maintenance was completed at the plant.

EGLE sent us a letter and lab results from the compliance inspection they performed last
month. We were very pleased with the letter and results. Both are included in the report.

EGLE also sent a letter regarding PFAS and Land Application. I have included the letter to
keep you informed with the latest PFAS requirements. We will work with Biotech to make
sure the new requirements are completed this year.

Process Summary

EQ Tank

e Operating North Tank
e 5 broken gate valves

Influent Sampler
e Normal Operations
Headworks

e The Influent Channel plugged off with debris. We cleaned and jetted the channel with the
Vactor Truck. It is now back to normal operations

FeCl2 Chemical Room

e Normal Operations
Aeration Basin

e Normal Operations

PAGE 1



Junction Chamber

e Normal Operations

RAS Building & Clarifier
o We were having issues with the clarifier blanket and had to take it offline for a day so we
could clean it out. Mechanically everything looked good. We think it was just a solids
loading issue and it is back to normal operations.
Sand Filters
e Normal Operations
Post Aeration
e Normal Operations
UV System
e Normal Operations

Recycle Pump Station

e Normal Operations

PAGE 2



Howell Township WWTP

Plant Performance

TOTAL MONTHLY EFF (MG)
TOTAL MONTHLY INF (MG)

HT WWTP Flows

Final Effluent Monitoring

INF pH
EFF pH

INF NH3-mg/L

EFF NH3-mg/L

INF PO4-mg/L

EFF PO4-mg/L

INF TSS-mg/L

EFF TSS-mg/L

INF CBOD-mg/L

EFF CBOD-mg/L

AVG.% NH3-N REMOVAL
AVG.% TOTAL P REMOVAL
AVG.% TSS REMOVAL
AVG.% CBOD REMOVAL
AVG.% OVERALL REMOVAL RATE

Ferric Gallons

Gas
Power KWH

Water Gallons

Gallons Wasted

Gallons Hauled

TOTAL PRECIPITATION
AVG DAILY PRECIPITATION
MAX DAILY

Chemical Used

Utilities

Sludge Processing

Weather Summary

Dec-23

9.66
11.09

715
7.24

35.09
0.02
6.48
0.19

524.38
6.65
232.14
1.33
99.96%
97.14%
98.73%
99.43%
98.81%

1,021
373
35,680
70,627
160,631
3.85

0.20
0.75

1.2



1.6

STATE OF MICHIGAN

DEPARTMENT OF el |
ENVIRONMENT, GREAT LAKES, AND ENERGY =U LE
LANSING DISTRICT OFFICE
GRETCHEN WHITMER PHILLIP D. ROOS
GOVERNOR DIRECTOR

January 3, 2024
VIA EMAIL

Jonathan Hohenstein, Treasurer
Howell Township

3525 Byron Road

Howell, Michigan 48855

Dear Jonathan Hohenstein:

SUBJECT: National Pollutant Discharge Elimination System (NPDES)
NPDES Individual Permit No. MI0055727
Designated Name: Howell Twp WWTP
Compliance Sampling Inspection (CSI)

On November 29 and 30, 2023, staff of the Department of Environment, Great Lakes,
and Energy (EGLE), Water Resources Division (WRD), conducted a CSI at the Howell
Township Wastewater Treatment Plant (WWTP)(Facility) located at 1222 Packard
Drive, Howell, Livingston County, Michigan 48843. The purpose of the inspection was
to evaluate the facility's compliance with Part 31, Water Resources Protection, of the
Natural Resources and Environmental Protection Act, 1994 PA 451, as amended
(NREPA), MCL 324.3101 et seq., the Part 21, Wastewater Discharge Permits,
administrative rules promulgated pursuant to Part 31, Mich admin code, R 323.2101 et
seq. and NPDES Permit No. MI00557727.

Ashley McEImurry and Brent Bodnar from the WRD and Greg Tatara, Jim Aulette and
Matt Hunt of the Genoa-Oceola Sewer and Water Authority participated in the
inspection which included an interview, records review, laboratory review and a Facility
walkthrough. Samples were also collected by WRD in order to assess the accuracy of
laboratory results.

The Facility serves approximately 3,000 residents in Howell Township. No industrial
wastewater flows into the Facility. The Facility consists of a lagoon system used for
equalization, an additional equalization tank, screening, secondary treatment with a
Biolac aeration tank, ferric chloride addition, secondary clarifiers, tertiary filtration, and
an ultraviolet disinfection system. The Facility has a design capacity of 0.75 million
gallons per day (MGD) and current flows are around 0.28 MGD. The Outfall is to the
South Branch of the Shiawassee River.

The following items were reviewed and/or discussed during the inspection.

1. The Facility has been operated by the Genoa-Oceola Sewer and Water Authority
for the past year and a half.

CONSTITUTION HALL . 525 WEST ALLEGAN STREET . P.O. BOX 30242 . LANSING, MICHIGAN 48909-7742
Michigan.gov/EGLE . 517-284-6651



Howell Township 2 January 3, 2024

2. Biosolids are stored until they are land applied in three sludge storage tanks with
a total volume of 600,000 gallons which is approximately one year of storage. If
two of the three tanks are full then Biosolids are taken to the Genoa Oceola
WWTP for dewatering and landfilling.

3. The screen has been rehabilitated and the associated screen channel has been
relined to fix concrete corrosion which had taken place.

4. Modifications were made to the splitter tank located after the Biolac aeration tank
and prior to the secondary clarifiers. The ferric chloride feed system which is fed
at the splitter tank kept getting clogged and concrete corrosion was observed in
tank’s bottom. The splitter box has been lined and the feed system is now
working properly which has resulted in improved mixing.

5. The UV disinfection system was refurbished. The UV system is an older system
and may need replacement in the future.

6. The Facility will be getting a new SCADA system by the end of the year. The
current SCADA system:-notifies the operators if there is an alarm condition
whereas the new SCADA system will provide additional operational data to the
operator. Eventually a SCADA system that provides read time monitoring data
with automatic adjustments is desirable for the Facility.

The laboratory inspection indicated that samples for fecal coliforms, pH and Dissolved
Oxygen are analyzed at the Facility Laboratory while samples for Total Suspended
Solids, Carbonaceous Biochemical Oxygen Demand (CBODS5), Ammonia and Total
Phosphorus are analyzed at the Genoa Oceola WWTP. Acceptable analytical methods
and Quality Assurance/Quality Control (QA/QC) measures are being performed at both
laboratories. The Facility regularly runs spikes and duplicate samples and maintains
control charts. Spot checks of laboratory equipment indicated that correct temperatures
are being maintained. The laboratory also performs regular calibrations of equipment
and maintains appropriate records.

Laboratory results from the inspection are included in the enclosed report. The report
includes the analytical results from EGLE’s Laboratory for the composite and grab
samples as well as results from the Facility’s laboratory. The results show that similar
concentrations of parameters were detected.

As part of the inspection, spot checks were done on three random dates: October 2,
October 16 and October 31, 2023 to make sure laboratory results are being accurately
reported on monthly Discharge Monitoring Reports (DMRs) from the laboratory bench
sheets. The spot checks did not indicate any errors. Calculations performed for the
October 2023 DMR were checked and the reporting of averages, geometric means, etc
are being done correctly.



Howell Township 3 January 3, 2024

We appreciate your efforts to maintain compliance with NPDES Permit No. MI0055727.
If you have any questions or comments regarding this letter, please contact me at
517-243-8011; BodnarB@Michigan.gov; or EGLE, Lansing District Office, 525 West
Allegan Street, 15t Floor, South Tower, Lansing, Ml 48933.

Sincerely,

Brent A. Bodnar, P.E.
Environmental Engineer

Lansing District Office
Water Resources Division

cc. Greg Tatara, Genoa-Oceola Sewer and Water Authority
Jim Aulette, Genoa-Oceola Sewer and Water Authority



MICHIGAN DEPARTMENT OF ENVIRONMENT, GREAT LAKES, and ENERGY
WATER RESOURCES DIVISION
POINT SOURCE MONITORING

Report of a
Municipal Wastewater Survey
Conducted at
Howell Twp WWTP
NPDES No. MI0055654
COUNTY: Livingston
Howell, M| 48843
Start Date: November 29,2023

SURVEY SUMMARY

Wastewater monitoring was performed during one, twenty-four hour sampling period starting on
November 29, 2023 at 11:00 AM.

The results of the water quality analyses are presented in Tables 1 & 2.
The results of EGLE monitoring are compared to the results reported by the facility in Tables 1 & 2.

A composite sample from monitoring point 001 was split with the facility to compare laboratory
analyses. The results are shown in Table 3.

The results of this survey are compared to the results of the previous survey performed in May of 2020
in Table 4.

Samples were preserved according to Table 5. Letter codes for laboratory results are defined in Table 5.



SURVEY PROCEDURE
The flow and samples were obtained as follows:

Sample Location Flow Measurement

Sampling Methods

001A - Composite samples

collected pre disinfection

from the hardline access in Facility Analysis Report
effluent sampling location of

lab building

001A - Grab samples
collected from sampling -
manhole

Upstream samples collected

from South Branch of the

Shiawassee River about 5 ft ---
up from outfall.

~42.612144, -83.964158

Automatic composite sampler

Individual grab samples

Individual grab samples

An automatic composite sampler composites samples at timed intervals.

An individual grab is a single instantaneous sample.

Samples were analyzed by the EGLE Laboratory located in Lansing, Ml and Merit Laboratories, Inc. in

East Lansing, M.

Observations/ Notes:

Composite sample was collected by opening Hardline access port and EGLE used tubing with just a
strainer top to keep the line weighted. A full strainer would not fit in the port.

Page 2



Monitoring Point

Survey Period Start Date/Time